QUALIFICATIONS FOR

WATER TREATMENT
RDANNNRATRESNEAOIRR W A [ E R

R EANRNVARNNTREAININ RROYVEC T 5

BLACK&VEATCH



TABLE OF CONTENTS

O @ Y = 1 S I I X-1
EXECUTIVE SUMM A RY oottt ettt et e e et e e eae e s ae e et e e et e e et s e st e et e eaa e eaneeansesnnsesnnsesnnresnnrernnnees 1
BIIET BACKEIOUNT w8 a8 sttt 1
Key Individuals Directly Involved in WOrK & LOCAtION ..ottt ettt sttt 1
e goT[Ta Al =TT g W3 o ot o o USROS 2
LOCATION VAPt ettt ettt e b e 44 e bt ek et et et et e b et e b e b b s e A e A A e e e e et es bbbt et ettt et ettt et bbbt rer e 2
Key Elements of Statement of QUalifiCationS......coic et 3
FIRM QUALIFICATIONS & EXPERIENCE ... ittt e et e et e et e e e e e e e en e e ennaees 4
[...]
= [njection well rehabilitation and modification to
aging systems.

=  Monthly performance review for injection well
systems to quickly manage inconsistencies in
the data and or needed repairs to the monitoring
equipment, etc. which also minimizes effort to
meet all FDEP UIC regulatory requirements.

®  Supporting mechanical integrity testing for existing
injection well systems.

®  Training personnel in operating, monitoring,
testing and data collection/reporting of the
injection systems

LOCAL EXPERIENCE

South District Wastewater Treatment Plant

The disposal of High Level Disinfection (HLD)-treated effluent at the
South District Wastewater Treatment Plant (SDWWTP) is done via 17
injection wells. To ensure compliance with the Ocean Outfall Legislation
(O0L), Miami-Dade Water and Sewer Department (WASD) is increasing
injection well disposal capacity to 329 MGD, after equalization. To meet

this increased capacity, WASD obtained the FDEP UIC construction permit
(Permit No: 061787-043-045-UC/1M) on October 10, 2018, to construct
three new 19.9 MGD capacity municipal injection wells scheduled

to be operational by September 13, 2023. WASD is in the process of
completing the construction of the municipal injection wells at SODWWTP
with an anticipated completion by the end of 2020 that will include final

Black & Veatch staff monitoring
construction and testing of a deep

injection well at the SDWWTP. radioactive tracer survey and injection testing.

CITY OF HOLLYWOOD | WTP AND WWTP PROJECTS

BLACK & VEATCH M



FIRM QUALIFICATIONS & EXPERIENCE

Water Reuse/Reclamation

Black & Veatch has long been at the forefront of

water reuse, including some of the world’'s most ACCESS TO OUR FLORIDA-BASED
advanced water reuse projects including water REUSE EXPERTI SE

purification facilities for the Singapore New Water

Program and Orange County’s (CA) Groundwater L0 (A L G (2
Replenishment system. Today in Florida, we are
looking at ways to maximize the benefits of
expanding reuse programs using a One Water
approach. For Tampa Bay Water, evaluating
opportunities to integrate reuse in water supply
planning is a key component of the Long-Term
Water Supply Plan being developed in partnership
with Black & Veatch. For JEA we are working on Jo Ann has worked as a consultant on the planning,

the design and permitting of one of the state’s permitting, design, and/or implementation of nearly every
first Indirect Potable Reuse (IPR) projects. We type of reclaimed water project from traditional irrigation
are also working with WASD on identifying reuse reuse systems to potable reuse. She has worked on projects
opportunities for compliance with OOL, including nationwide, including planning for the San Diego Pure IPR

Jo Ann has nearly 40 years of experience primarily focused
on innovative water and reuse projects. She is recognized
for her leadership in the water reuse practice. Jo Ann was
actively involved with the Potable Reuse Commission (PRC),
a Florida consortium of utilities, regulators and stakeholders
that developed a framework for IPR/DPR regulations for the
State.

the FP&L reuse program, industrial reuse at the program. Locally, she worked on the master plan for the
North District WWTP that will be one of the largest City of Sunrise reuse system and developed one of the
reuse programs in the state and Zoo Miami. first reuse feasibility studies for WASD. She is currently

assisting the Black & Veatch team with the
WASD North District WWTP industrial reuse
and Zoo Miami reuse programs.

Black & Veatch offers maximum value to clients
with single-source depth and expertise in the full
spectrum of water reuse. Our understanding of
reuse regulations and the regulatory framework She leverages this experience to ensure our
enables us to assist our clients with permitting clients maximize their benefits from reuse
innovative and some of the most challenging into the future.

reuse projects.

Healthy Resilient Water ‘ , Strong & Growing
Springs Utilities ‘ Economy

ONE WATER FRAMEWORK

Black & Veatch takes a “One Water" approach to water reuse planning with a sound understanding of the hydrologic cycle.
More than that, we take into account environmental and public interest concerns. A One Water approach requires vision and,
at the same time, calls for prudence, as economic realities can't be ignored.

CITY OF HOLLYWOOD | WTP AND WWTP PROJECTS BLACK & VEATCH 12



FIRM QUALIFICATIONS & EXPERIENCE

THE CITY'S WASTEWATER TREATMENT PROCESS INFRASTRUCTURE

= |tisimportant to ensure proper construction oversight for the bar screens bypass project, critical to handle peak

flows to the plant.

®  The clarification and oxygenation systems will be rehabilitated to continue to provide proper solids removal and

biological treatment at the plant.

®  Rehabilitation of electrical systems is essential to maintaining the reliability of all treatment systems at the plant.

OPPORTUNITIES

= Operations Optimization | Operation cost
savings can be reached by selecting more
energy efficient technologies that reach
the same treatment goals. Coordination of
design with operations to ensure effective
and efficient designs that are safe and
maintainable.

m  Aging Infrastructure | Need to rehabilitate
important process elements such us the
oxygenation system and the clarifiers.
Oxygenation trains have reached the end of
their useful life and the selection of technology
such as VSA Oxygenation can bring multiple
benefits to the plant.

IMPORTANT PROJECTS

m SRWWTP South Electrical Service Center
Rehabilitation

= SRWWTP Bar Screen Bypass - Construction
Management

= SRWWTP Oxygenation Trains Rehabilitation
(Up to five trains in one project or multiple
projects)

= SRWWTP Clarifiers Rehabilitation (Up to six
clarifiers in one project or multiple projects)

LOCAL EXPERIENCE

Cudjoe Key Advanced Water
Reclamation Facility | Cudjoe Key, FL

The design of this new advanced water reclamation
facility addressed some unique challenges.

Wastewater in the Keys is warmer than elsewhere
in the United States

Advanced water treatment plant limits cBOD5-
TSS-TN-TP 5-5-3-1

Low BOD to nutrient ratios during startup
conditions

CITY OF HOLLYWOOD | WTP AND WWTP PROJECTS

BLACK & VEATCH 13



FIRM QUALIFICATIONS & EXPERIENCE

QQ); WATER SUPPLY AND TREATMENT

The City will benefit from our team'’s strong experience in planning and designing
treatment process projects from professionals who are local to the City and have
provided proven responsiveness and successes at the water treatment plant.

Water Treatment Plant Qualifications

The majority of Black & Veatch's work at water treatment plants includes
modifications or expansions of existing water treatment facilities. Our
approach in these types of projects is a collaborative effort in both the
planning and implementation phases. This involves working closely

with both engineering and operations staff to ensure that treatment

and operational goals are met, while still staying within defined project
schedule and budgets.

One of the first components of treatment modification projects,
particularly if it includes new facilities, is to review the long-term

plan for the facility to ensure that any modifications made today
are compatible with future modifications. This ensures that wise
capital expenditures are made so they serve the plants both now and
into the future. Another key consideration in the implementation phase
is maintaining plant operations during construction to ensure that
capacity and quality needs are met throughout the construction period.

Treatment Processes that are Relevant to the City

The City will benefit from our expertise with both conventional water
treatment processes, as well as innovative/advanced technologies to
meet all current and potential drinking water regulations, standards,
and guidelines. Our experience covers all aspects of water treatment,

including advanced water treatment techniques. Representative experience

includes:

®  Lime softening ®  |on exchange (conventional

= Mixing, flocculation, and magnetized - MIEX)
sedimentation, filtration, = Granular activated carbon
disinfection (GAC)

®  Chemical feed systems ®  Membrane filtration

= Microfiltration/ultrafiltration = Ozonation
(MF/UF) = Ajr stripping

= Nanofiltration (NF) = Ultraviolet (UV) disinfection

= Reverse osmosis (RO) = Advanced oxidation
®  Thermal and chemical brine technologies
concentrate reduction

CITY OF HOLLYWOOD | WTP AND WWTP PROJECTS

Arturo Burbano, PhD,
PE, BCEE

Our Florida Water Treatment
Technology Leader, Dr. Arturo
Burbano, PE, PMP has managed
water projects nationwide for
nearly 32 years, with capacities
ranging from 0.5 to 750 MGD.
Dr. Burbano is a process expert
with substantial experience in
technologies, such as enhanced
coagulation, rapid clarification,
GAC adsorption, ion

exchange, lime

softening,

disinfection, and

low- and high- b

pressure membrane |
applications.

The City will benefit from
implementation of effective measures
to meet current regulatory standards
and consider upcoming regulations.
Black & Veatch does this by providing
our clients access to a local team of
professionals with proven experience
meeting local and state regulatory
requirements, as well as water
technology experts with strong
knowledge of current and future U.S.
EPA regulations.

BLACK & VEATCH 14



Renewal & Replacement of Water Facilities

After decades of uninterrupted operation meeting all required water
treatment performance goals, it is normal for many facilities to start
experiencing operational and structural issues that may affect their
performance in the mid- or long-term, if left unaddressed. Black & Veatch
understands these issues, and has served as a trusted advisor to Florida
utilities looking at prioritizing their rehabilitation work. Our work usually starts
from a condition assessment of these facilities, which highlights the most
important needs, followed by the preparation of construction documents to
guide contractors to complete the required modifications in the most cost-
effective manner. For example, our recent experience with softening facilities
in South Florida includes the successful rehabilitation of the Accelator
softening facilities at Deerfield Beach's East Water Treatment Plant.

Our team is also well-versed on the retrofits of media filters to address
typical deterioration or performance issues. Besides the required
assessments of the structural and hydraulic elements of media filters, Black
& Veatch has a clear understanding of the approach to replace critical
elements such as underdrains, troughs, and control instruments, or
finding the appropriate combination of media that ensures proper
cleaning of the beds during backwashing.

Water Regulations and Emerging Contaminants

Black & Veatch has extensive experience supporting utilities in Florida and
nationwide to satisfy existing water regulations, as well as planning viable
scenarios to meet upcoming regulations. For example, Black & Veatch is
supporting Tampa Bay Water on an investigation of innovative process
alternatives to decrease the content of total organic carbon (TOC) in the
water, which would decrease Disinfection Byproduct (DBP) formation
potential and give the member agencies more leeway to meet the Stage 2
DBP Rule. Additionally, our experts are very familiar with recent regulatory
guidelines (such as UCMR5, which includes several compounds of the PFAS
family), which mandate periodical monitoring of a number of emerging
contaminants in preparation for the eventual promulgation of their
regulations and corresponding MClLs.

Furthermore, in the case of PFAS for example, Black & Veatch has
extensive experience designing many types of granular activated
carbon (GAC) and ion exchange (I1X) systems, reportedly the most
promising technologies to address PFAS in a cost-effective manner.

Lime Softening

Our team is extremely familiar with the intricacies of the lime softening
process. We have ample experience designing and constructing facilities
that address specific water softening needs not only in Florida but
nationwide. We have completed more than 50 full-scale designs of
softening facilities as large as 240 MGD.

CITY OF HOLLYWOOD | WTP AND WWTP PROJECTS

T e ——— I

FIRM QUALIFICATIONS & EXPERIENCE

FLORIDA LIME-SOFTENING
REHABILITATION EXPERIENCE

EAST WATER
TREATMENT PLANT

DEERFIELD BEACH,
FLORIDA

Black & Veatch provided
support to the City with
engineering services to
identify major components
of the existing lime softening
Accelator requiring
rehabilitation, and preparing
the necessary engineering
documents to specify such
improvements. Black & Veatch
worked closely with the City,

Broward County regulators,
the equipment vendor, and
coating vendors to develop a
complete bid package.

The rehabilitation of the
Accelator lime softening
was performed in a manner
that allowed the WTP to
continue operating during
the entire time the repairs
were implemented, with no
interruption of water service
to its customers. Once the
City awarded the construction
contract, Black & Veatch
provided inspection services
for the rehabilitation work by
the contractor.

BLACK & VEATCH 15



Nanofiltration (NF) and Membrane
Technologies

Our team can leverage Black & Veatch's resume of
100+ membrane and filtration projects to provide
cost-effective, easy-to-operate solutions to improve
operations or reducing O&M costs. With input of our
expert personnel, we can provide a fresh perspective and
design concepts that provide the best value for our clients
to secure the supply of water with the highest quality.

Pretreatment

Pretreatment processes are critical to prevent fouling

of the NF membranes. Black & Veatch has extensive
experience implementing robust media filtration or
pressurized membrane filtration pretreatment approaches,
which ensure a supply of high-quality water to the NF
system, which extend its run time and reduce fouling.

Media Filtration

Black & Veatch has completed substantial pilot

testing and implemented media filtration ahead of NF
and RO membranes at several facilities nationwide,
including Dunedin in Florida. Through this pilot and
full-scale experience, key staff have established proven
performance benchmarks for specific water quality
constituents in the feed water, which minimize fouling

FIRM QUALIFICATIONS & EXPERIENCE

potential. These limits are lower than the secondary
maximum contaminant level and require careful
consideration for media size and depth selection, oxidant
dose, and loading rate.

Concentrate Discharge

Concentrate from the NF/RO facilities may be subject to
supersaturation of salts such as calcium carbonate and
silica, which raise their potential for scale formation. Some of
the scale can be removed through periodic use of a pigging
system, however, other types of scales are often hard to
remove and may gradually clog the concentrate pipeline.

Post-treatment to Ensure Distribution System
Compatibility

Any modifications to a softening system will need to be
accompanied by a detailed analysis of the post-treatment
needs to ensure the water quality leaving the plant is
fully compatible with the distribution system, and does
not disrupt the scale deposition that has taken place over
the years. This includes avoiding any lead and copper
corrosion at customer taps. The USEPA finalized the Lead
and Copper Rule in December 2020 and Black & Veatch
has professionals well-versed in the standards set forth in
these regulations.

REDUCING HARDNESS AFFECTS CORROSION CONTROL

Black & Veatch professionals are well-versed in the standards
set forth in the new U.S. EPA Lead and Copper Rule

Change in treatment will require FDEP approval:

®  Anywhere from desktop to pipe loop study

® A pipe loop study would be on critical path

Examine harvested pipes/scale to avoid destabilization

Keep FDEP involved to ensure that the post-treatment meets all required
regulations and will not prolong the critical path of these projects

CITY OF HOLLYWOOD | WTP AND WWTP PROJECTS

BLACK & VEATCH 16



This experience encompasses both award-winning
research and practical “real world” applications and
includes UV disinfection, ozone treatments and hybrid/
alternative disinfection technologies.

We are leading the industry in process designs that
minimize disinfection byproducts, reduce reliance

on chemical treatments, improve the aesthetic
quality of the water, and enhance the performance of
disinfection in the distribution system.

We have extensive experience with technologies

to prepare for upcoming regulations such as the
modifications to the Lead and Copper Rule and PFAS
monitoring and treatment regulations.

PROJECT; LOCATION

Florida Water Treatment Plants Projects

PLANT|SCOPE OF | DELIVERY
TYPE | SERVICES

TYPE

FIRM QUALIFICATIONS & EXPERIENCE

TREATMENT
PROCESS

Size
(MGD)

New Plant

Upgrade/Expansion

Study

Pilot Testing

Design

Design-Bid-Build

Design-Build

Construction Management

Reservoir

Solids Contact Clarifiers

Lime Softening

Solids Separation: Convention

Filtration: Granular Media

Filtration: Membrane

Nanofilitration/Reverse Osmosis

Distribution Water Quality

Disinfection
Air Stripping
Biological Filters

Ozone

Preston WTP; Hialeah, FL

Tampa Bay Water SWTP; Tampa, FL

Hialeah WTP; Hialeah, FL

Southwest WTP; Orlando, FL

City of Hollywood WTP; Hollywood, FL

Southern Regional Water Supply Facility; Orange County, FL
J. Robert Dean WTP; Florida City, FL

Pine Hills WTP; Orlando , FL

Tampa Bay Water Seawater Desal Facility; Gibsonton, FL
Deerfield Beach WTP; Deerfield Beach, FL

Consumers WTP; Sanford, FL

Western Regional WTP; Orlando, FL

Main St. WTP Reservoir; Jacksonville, FL

Sky Lake WTP; Orlando, FL

Peace River WTP; Punta Gorda, FL

Glencoe WTP; New Smyrna Beach, FL

C. Wayne Combee WTP; Lakeland, FL

City of Dunedin WTP; Dunedin, FL

Stock Island WTP; Key West, FL

CITY OF HOLLYWOOD | WTP AND WWTP PROJECTS

165 o | o ° ° ° o | o
72 ® ®
60 o | o ° ° o | o o | o
40 ° ° ° o o °
36 ° ° °
30 ° e o ° ° o o
30 o | o ° ° ° °
25 ° ° ° ° ° °
29 e o o o °
24 o | o ° ° ° ° °
22 ° ° ° ° ° °
20 ° ° ° ° ° ° °
16 o ° °
10 ° ° ° ° ° °
10 o °
9 ° ° ° ° °
8 ° ° ° ° ° ° °
7 ° ° ° e o o
2 e o °

BLACK & VEATCH 17



FIRM QUALIFICATIONS & EXPERIENCE

THE CITY'S WATER TREATMENT PROCESS INFRASTRUCTURE

= The City's water treatment plant includes membrane softening of its surficial water supply to provide a significant
portion of the finished water that is delivered to the City's customers.

®=  The facility is one of the earlier installations in Florida consisting of seven three-stage membrane trains that utilize

constant speed feed water pumps.

= The City has an effective and unique lime softening process that has recently been rehabilitated with significant
metal replacements of its Spiractors. The valveless filters are next in line for rehabilitation necessary to continue

operating this lime treatment process.

OPPORTUNITIES

®=  Operations Optimization | Coordination of
changes with operations to the water treatment
plant to ensure effective and efficient energy
designs that are safe and maintainable and
focus on simplified operations.

= Aging Infrastructure | The technology at the
City's facility is surpassed by improvements
in membranes that will provide significant
savings to the City through the reduction
of energy and chemicals necessary for this
water treatment plant process. There is an
opportunity to replace these membrane trains
where they two stage process that utilizes
variable speed feed water pumps.

= Conceptual Engineering and Pilot Testing |
There is an opportunity to select membranes
that will eliminate the need for sulfuric acid
feed system that is typical of the system.

IMPORTANT PROJECTS

= \Water treatment plant membrane softening
trains replacement.

®  Replacement of up to seven trains, in
one project or multiple projects, with the
combination of membrane replacement as
needed.

= Final selection of new membranes may require
bench scale testing and/or piloting.

ACCESS TO A PUMP STATION DESIGN LEAD WITH
UNIQUE KNOWLEDGE OF EXISTING SYSTEMS

Chris Barlow, PE served as the engineer record for the City's water treatment plant from

2015 to 2020. During that time he was the project manager and design engineer for the

replacement of the City's high service pumps. The experience that Chris brings to the City
is unique and will benefit the city through his understanding and knowledge of the existing
systems at the water treatment plant.

CITY OF HOLLYWOOD | WTP AND WWTP PROJECTS

BLACK & VEATCH 18



FIRM QUALIFICATIONS & EXPERIENCE

The City will benefit from Black & Veatch's hydrogeological professional team by having

immediate access to a variety of professional hydrogeologists that specialize in surficial

and Floridan water supply wells, groundwater modeling, as well as the professional services

related to deep injection wells.

Hydrogeology

Our clients have access to our vast amount of
Florida-wide and local hydrogeological experience

and professionals who possesses expertise in water
resources engineering and hydrogeologic services. Our
professionals have planned and implemented projects,
including groundwater supply development from surficial
and Floridan aquifers, surface water treatment and
supply systems, reservoirs, aquifer storage and recovery,
and concentrate and effluent injection wells, including
the deepest wells constructed in Florida. Our team has
participated in numerous well-siting, wellfield design, and
resource planning projects and has significant experience
in providing water resource evaluations and sustainability
planning to manage groundwater resources.

Our hydrogeologists lead in innovation with the Smart
Wellfield tool, which is a wellfield that is capable of
integrating SCADA with a geographic information
system (GIS), local hydrogeology, groundwater
quality, energy consumption, and wellfield hydraulics
information to perform analytics that will result in

the optimization wellfield operations. The optimized
operations increase the useful life of the wells and
ancillary infrastructure and provide cost savings from
increased energy efficiency and treatment of a consistent
groundwater quality.

Black & Veatch has the most combined aquifer
recharge/ASR experience in the state and is comprised
of nationally recognized aquifer recharge /ASR experts
in permitting, design, construction, and subsurface
geochemical processes that cause metals mobilization.
Our team has well design, regulatory, geochemistry, and
operational approaches for aquifer recharge and ASR
systems permitted in Florida. Our team members are
well-versed in regulatory changes that are making aquifer
recharge/ASR and aquifer recharge standard tools for
utilities to maximize use of their water resources.

CITY OF HOLLYWOOD | WTP AND WWTP PROJECTS

Black & Veatch's expertise has been utilized to conduct
negotiations and resolutions with the U.S. Environmental
Protection Agency, along with state and local regulatory
compliance issues. This experience, coupled with our
professionals’ technical resources and unparalleled
understanding of the local geology, makes it possible
for them to support clients on a wide range of
alternatives for their hydrogeology projects.

ACCESS TO OUR LOCAL
HYDROGEOLOGY
EXPERTISE

Ed Rectenwald, PG, PMP

Ed has a MS/MSc in geology and specializes

in hydrologic, geologic, and environmental
investigations and serves as a Lead
Hydrogeologist for Black & Veatch. He has been
employed with Black & Veatch since 2018 and
has over 25 years of experience.

Some of his relevant experience includes
serving as Project Technical Lead on the
Miami-Dade Water and Sewer
Department Hydrogeological and
Engineering Services project. Ed

secures all WUP renewals/
modifications and supports our

clients with maximizing the

benefits from their wellfields.

BLACK & VEATCH 19



FIRM QUALIFICATIONS & EXPERIENCE

THE CITY'S HYDROGEOLOGICAL SERVICES